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1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -46.69 dBm -33.69 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -43.90 dBm -30.90 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97275 GHz -46.22 dBm -33.22 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -46.04 dBm -33.04 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92027 GHz -50.73 dBm -37.73 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00377 GHz -50.69 dBm -37.69 d&
\ I ) wa ( Il J -

T.2020

14

Highest Channel / 1RB1

Ref Level 0.00 dBm Offset 11.60 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit 1lwnrk PAES
e _$PURIOUS LINE_ABS PABS
-10 A
SPURIOUS_LINE_ABS_
! =
]
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 635.52099 MHz -62.41 dBm -49.41 dB
860,000 MHz 1.000 GHz 100.000 kHz 869.16084 MHz -61.56 dBm -48.56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -44.38 dBm -31.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93126 GHz -46.02 dBm -33,02 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89426 GHz -50.80 dBm -37.80 dB
( I ] o
D 14:40:23
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seamancas. FCC RADIO TEST REPORT

Report No. : FG090125-01B

FR1 n5/15MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 0,00 dBm

Offset 11.60 dB Mode Auto Sweep

(@1 Avgrwr
fr‘hrrk PARS Limit fthnrk PARS
SPURIOUS LINE_ABS PABS .10 ddnE_$PURIOUS LINE ABS s
J5_LINE_ABS B LINE_ABS_
-20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
50 dBrm 1 R — = e ||| 50 B [ pepart —
-60 dBr -60 dBm [
-  ennd
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 810.88081 MHz -45.91 dBm -32.91 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -61.25 dBém -48.25 dB
860,000 MHz 1.000 GHz 100.000 kHz QL5 59441 MHz -61.69 dBm -48,60 dB 860,000 MHz 1,000 GHz 100.000 kHz 9651.04835 MHz -61.70 dBm -48,70 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -47.26 dBm -34.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.65959 GHz -44.26 dBm -31.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95076 GHz -46.09 dBm -33.09 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -46.21 dBm -33.21 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90027 GHz -50.69 dBm -37.62 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90027 GHz -50.64 dBm -37.64 d&
\ I ) “ ( Il -

Highest Channel / 1RB1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 AvgPwr

Limit 1lwnrk PAES
e _$PURIOUS LINE_ABS PABS
-10 A
SPURIOUS_LINE_ABS_
T ot
L =
]
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 812.84233 MHz -61.93 dBm -48.93 dB
860,000 MHz 1.000 GHz 100.000 kHz 906.36364 MHz -61.65 dBm -48.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66958 GHz -45.20 dBm -32.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -46.15 dBm -33,15 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90727 GHz -50.83 dBm -37.83 dB
( I ] o
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seamancas. FCC RADIO TEST REPORT

Report No. : FG090125-01B

FR1 n5/20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

pectrum

Ref Level 0.00 dBm Offset 11.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

(@1 Avgrwr
fr‘hrrk PARS Limit fthnrk PARS
SPURIOUS LINE_ABS PABS .10 ddnE_$PURIOUS LINE ABS s
JIS_LINE_ABS | SPU LINE_ABS_
-20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
— .
50 dBrm 1 = = . — o ||| -0 cBm l.r L —
I e il
=60 dBr P -60 dBm ey
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -59.38 dBm -46,38 dB 30.000 MHz 815.000 MHz 100.000 kHz 808.52699 MHz -51.78 dBém -38.78 dB
860,000 MHz 1.000 GHz 100.000 kHz 960.76923 MHz -61.72 dBm -48,72 dB 860,000 MHz 1,000 GHz 100.000 kHz 888.74126 MHz -61.71 dBm -48,71 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65059 GHz -46.79 dBm -33.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.65459 GHz -45.18 dBm -32,18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91876 GHz -46.20 dBm -33.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89676 GHz -46,17 dBm -33.17 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.20977 GHz -50.88 dBm -37.88 db 7.000 GHz 9,000 GHz 1.000 MHz 8.90527 GHz -50.74 dém -37.74 d&
\ I ) wa ( Il J -

11:

T.2020

11:39:05

Highest Channel / 1RB1

Ref Level 0.00 dBm Offset 11.60 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Limit 1lwnrk PAES
e _$PURIOUS LINE_ABS PABS
-10 A
SPURIOUS_LINE_ABS_
] - Sl
7]
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 811.27311 MHz -45.50 dBm -32.50 dB
860,000 MHz 1.000 GHz 100.000 kHz 920.06093 MHz -61.50 dBm -48.50 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65953 GHz -45.35 dBm -32.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -45.96 dBm -32.96 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90527 GHz -50.45 dBm -37.45 dB
( I ] o
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seamancas. FCC RADIO TEST REPORT

Report No. : FG090125-01B

Frequency Stability

Test Conditions FR1 n5 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0007
30 Normal Voltage 0.0043
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0032
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0194 PASS
-20 Normal Voltage 0.0167
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0022
20 Battery End Point 0.0025

Note:

1. Normal Voltage =3.80 V. ; Battery End Point (BEP) =3.30 V. ; Maximum Voltage =4.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No

. FG090125-01B

FR1 n4l

Peak-to-Average Ratio

Mode FR1 n41 /20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.06 4.64 5.97 6.49 PASS
Mode FR1 n41 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 7.07 PASS
TEL : 886-3-327-3456 Page Number . An41-1 of 95

FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT

Report No. : FG090125-01B

FR1 n41/20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

)i J [T )

trum = trum =
Ref Level 30.00 dém  Offset 1360 db Ref Level 30.00 dém  Offset 1360 db
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
b et T
N
00 - 00
5 B ] X,
! S A S
1EA 1E-L !
. |
1 4 1
t
1 - 1
CF 259269 GHz i ean Pvir + 20.00 dB CF 259269 GHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 10% 195 | 0a% | o019 |
Trace 1 | 22 B4 cbm 27,13 dbm 4.28 db 1.77 db 3.48 dB 4.06 db 4.23 db Trace 1 | 2261 cbm 27,38 dbm 4.77 dB 2.41d8 4.32 dB 4.64 dB 4.75 0B
e — — —
L L J AR L JL BRRREEEE e
Spectrum Spectrum k2
Ref Level 30.00 dém  Offset 1360 db Ref Level 30.00 dém  Offset 1360 db
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
o =
00
N i S
B . Y S
z i 1
1E- 1E- i
. 1 |
1 1 t
CF 259269 GHz i ean Pvir + 20.00 dB CF 259269 GHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 10% Ly | 0a% | o019 |
Trace 1 | 2141 cbm  27.63 dbm 5.21 d8 3.07 dB 5.25 dB ©.14 dB Trace 1 | 2053 cbm 27,72 dbm 5.80 dB 3.16 dB 53 dB 5.43 dB 5.72 dB
e — —
L L J [ L U ] )
Spectrum
Ref Level 30.00 dém  Offset 1360 db
Att 30d8_AQT 2 ms @ RBW 20 MHz
(@153 view
S
<.
0. S
< S
. y
1E-
\. N
1
CF 259269 GHz i ean Pvir + 20.00 dB
C y G Di Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19,31 cbm 27,68 dbm 8.55 dB 3.16 0B 5.36 dB 7.07 dB 6.03 dB
e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG090125-01B

26dB Bandwidth

Mode FR1 n41 : 26dB BW(MHz) / DFT-S OFDM
BW 20MHz 40MHz 50MHz 60MHz 80MHz 90MHz | 100MHz
Mod. Pl/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK
Middle CH 19.06 38.12 48.35 61.14 84.24 89.55 99.50
Mode FR1 n41 : 26dB BW(MHz) / CP OFDM
BW 20MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 19.38 19.54 40.68 40.44 49.95 50.15 60.54 60.90
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 19.34 19.38 40.44 40.28 50.15 50.05 60.54 60.66
BW 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 80.40 82.00 91.35 92.07 100.70 100.50
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 81.04 81.52 90.63 93.33 100.70 100.50
TEL : 886-3-327-3456 Page Number : An41-3 of 95
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG090125-01B

FR1 n41/20MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum &3
Ref Level 30.00 dém  Offset 1360 dB & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™Il 5.07 aBm
2.5896330 GHZ|
= ndB 26.00 dB
e B 10.061000000 MHz
wod a fa \ 135.9
0 di
o
- 7 Y
. Y \
- ol \
a0 e WinTalii)
-40d
50 df
60 d
CF 2.59299 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 2,569633 GHz 15.07 dém ndB down 19.081 MHz
TL 1 258324 GHz -11.40 dBém ndé 26.00 dB
T2 1 2602301 GHz -11.28 dém  factor 135.9
g

J

FR1 n41 /20M

Hz / CP OFDM

QPSK

16QAM

ctrum pectrum &3
Ref Level 30.00 dém  Offset 1360 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 13.60 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .61 dBm mili] 6 dBm
2.5909520 GHZ| 120 GHz
e " ndg, 26.00 dB| & M1 ndB 26.00 dB
K. BR A nn 10.381000000 MHz M . b BYL e menfl 10.540000000 MHz
1o ~ " 3 factom’ 133.7 " i QTR W‘I& 132.6
od / od {
- L {
10 d i o -10d LC.
/ ~
ol - / !
WA EA A
i VA
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.59299 GHz 1001 pts Span 40.0 MHz CF 2.59299 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,590952 GHz 13.61 dém ndB down 19.381 MHz ML 1 2.550832 GHz 12.56 dém ndB down 19.54 MHz
TL 1 2,58336 GHz -12.30 dém ndé 26.00 dB TL 1 2.58312 GHz -13.00 dém ndé 26.00 d8
T2 1 260274 GHz -12.67 dém  factor 133.7 T2 1 2.60266 GHz -13.01 dém  factor 132.6
L I ) - L I ) L

64QAM

256QAM

Spectrum pectrum
Ref Level 30.00 dém  Offset 1360 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 13.60 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 13,30 dBm| ™Il 10,46 dBm|
2.5909120 GHZ| 2.5903530 GHz
= [ ndB 26.00 dB « o ndB 26.00 dB
04 roalon M s By N 19.341000000 MHz| wd ¥ Bu 19.381000000 MHz
PR R~ ey M 134.0) N T 133.7
o d / \ 0d |
10 d ) 10d |
- ¢ ) ¥
/ \ y v
20 df = = 20 df
A PP T T
o S AT o mrarlAs --
AT A P Wi PR ' ~
e WM P ) % AL T
Y
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.59299 GHz 1001 pts Span 40.0 MHz CF 2.59299 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.590912 GHz 13.30 dBm ndB down 19.341 MHz ML 2.550353 GHz 10.45 dBm ndB down 19,361 MHz
TL 1 2,58332 GHz -12.58 dém ndé 26.00 dB TL 1 2.5834 GHz -15.21 dém ndé 26.00 d8
T2 1 2,60268 GHz -12.13 dém  factor 134.0 T2 1 2.60278 GHz -15.73 dém  factor 133.7
L I ) - L I L

J
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seamancas. FCC RADIO TEST REPORT

Report No. : FG090125-01B

FR1 n41/ 40MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum

(=]

Ref Level 30.00 dém

Offset 13,60 dB & RBW 1 MHz

o Att 30dE SWT  1l.dps @ VBW IMHz  Mode Auto FFT
SGL Count 100/100
(@ 15k Max
18.13 dBm
2.5901130 GHz
2 o 26.00 dB|
/ 38122000000 MHZ|
10 df f 670
0 ‘&
EN ¥
/ St T [,
20 d o N APANM S e

)
-40d
50 df
60 d
CF 2.59299 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 2590113 GHz 18.13 dBm ndB down 38.122 MHz
T1 1 257285 GHz -7.00 dém ndé 26.00 dB
T2 1 2610972 GHz -8.25 dBm  factor 67.9
L L J L]

QPSK

16QAM

Middle Channel

Middle Channel

ctrum

Ref Level 30.00 dém

Offset 13,60 dB & RBW 1 MHz

pectrum

(=]

Ref Level 20,00 dém

Offset 13.60 dB & RBW 1 MHz

o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT I Att 30de SWT  1l4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.86 dBm| mili] 15.76 dBm|
2.6001830 GHZ| . 2.5854780 GHz
e "itin 26.00 dB & v 26.00 dB
- A, N 3 Pt 7 e in s A
w0 v A Y 40.679000000 MHz 104 40.440000000 MHz
7 Q factor 63.9 63.9
ad ; | od / !
! J
- j -10d ¥
P Af L\ N o |
A e - -
= - 20 di ——
) 30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.59299 GHz 1001 pts Span 80.0 MHz CF 2.59299 GHz 1001 pts pan 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2600183 GHz 14.85 dBm ndB down 40,679 MHz ML 1 2.585478 GHz 15.76 dBm ndB down 40,44 MHz
T1 1 257253 GHz -11.85 dam nds 26.00 d8 T1 1 2.57261 GHz -10.19 dém ndé 26.00 d8
T2 1 261321 GHz -11.30 dém  factor 63.9 T2 1 2.61305 GHz -9.43 dBm  factor 63.9
L L J - L JL J [
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz Ref Level 30.00 dém Offset 13.60 dB & RBW 1 MHz
o Att 30de SWT  1l4ps @ VBW 3MHz  Mode Auto FFT o At 30de SWT  ilé4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Pk Max
™l 5.62 aBm [IETEN] 13.80 dBm)|
2.5853180 GHZ| 2.5954680 GHz|
= k 26.00 dB| 20 dsm T ndB 26.00 dB|
04 P e 40.440000000 MHz 10 o A By 40.280000000 MHZ
] 63.9) 7 R Q Haerars/ 'V*-\ 64.4
LE 0 + ;
-0 N ! b
- A - 7 ‘
A, el - /
200 - _— 20 dgf N .
0% = 20d = % |~
V'
a0 a0
-40d 40 d
50 df 50
60 d -60 d
CF 2.59299 GHz 1001 pts Span 80.0 MHz CF 2.50290 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre| X-value | ¥-value | __Function | Function Result Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 2,585318 GHz 15.62 dBm ndB down 40,44 MHz M1 1 2.505468 GHz 13.80 dém ndB down 40.28 MHz
T1 1 2,57285 GHz -9.85 dBm nds 26.00 dB T1 1 2.57285 GHz -12.30 dBm nd8 26.00 dB
T2 1 261329 GHz -9.98 dBm  factor 63.9 T2 1 2.61313 GHz -12.49 dBm Q factar 64.4
L I ) - L )i J -
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seamancas. FCC RADIO TEST REPORT

Report No. : FG090125-01B

FR1 n41 /50MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

J

ctrum &3
Ref Level 30.00 cbm  Offset 13,60 db = RBW 1 MHz
o Att 30de  SWT 15ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100
(@ 17k Max
17.60 dBm|
SB00 GHZ
= . o 26.00 dB|
04 A A My Y 48.350000000 MHZ]
/ Q factor 53.8
od
-1ote ¥ v
o0 d Lo
L
)
-40d
50 df
60 d
CF 2.59299 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 2.60358 GHz 17.60 dBm ndB down 48,35 MHz
TL 1 2,56792 GHz -9.04 dBm nds 26.00 dB
T2 1 261627 GHz -6.06 dBm Q factor 53.8
g

QPSK

16QAM

L )

J

ctrum o rectrum =
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz Ref Level 20,00 dém  Offset 13.60 db & RBW 1 MHz
o Att 30de  SWT 15 ps @ YBW 3 MHz  Mode Auto FFT I Att 30de  SWT 15ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 17.23 dBm| ™Il 1544 dBm|
1 2.5783000 GHZ| ) 2.5811000 GHz
20 20
ndB 26.00 dB ¥ ndB 26.00 dB
04 / A B 49.950000000 MHz 104 PAINAAANN s P 50.150000000 MHz
{ Q factor ! 51.6 ! Q factor 51.5
od +
o ! §
- P (e T
gy Ay [
nqn,,-:f‘ ) el .
21 = g
) 30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.59299 GHz 1001 pts pan 100.0 MHz CF 2.59299 GHz 1001 pts pan 100.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,5783 GHz 17.23 dém ndB down 45.55 MHz ML 2.5811 GHz 15.44 dBm ndB down 50,15 MHz
TL 1 2.56801 GHz -9.53 dém ndé 26.00 dB TL 1 2.56782 GHz -10.51 dém ndé 26.00 d8
T2 1 261797 GHz -9.05 dBm Q factor 516 T2 1 2.61797 GHz -10.91 dém Q factor 515

L I

J

64QAM

256QAM

J

pectrum
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz Ref Level 20,00 dém  Offset 13.60 db & RBW 1 MHz
o Att 30de  SWT 15 ps @ YBW 3 MHz  Mode Auto FFT I Att SWT 15ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il 14.14 dBm| ™l 12,44 dBm|
2.5817000 GHZ| 2.5941900 GHz
= X‘ ndB 26.00 dB @ 26.00 dB
e o AR 50.15 , 50.05
w0 A v B AN 0.150000000 MHZ, 104 o . 0.050000000 MHz
F Q factor | 51.5 f’ 51.8
0 di 0di
' |
; J |
-10 df = I- .- 10 d 7
RV e = T T
s0d T -af, i L.J,uf* VY e,
a0 30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.59299 GHz 1001 pts pan 100.0 MHz CF 2.59299 GHz 1001 pts pan 100.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 25817 GHz 14.14 dBm ndB down 50.15 MHz ML 2.55419 GHz 12.44 dBm ndB down 50,05 MHz
TL 1 256792 GHz -11.87 dém ndé 26.00 dB TL 1 2.56801 GHz -12.93 dém ndé 26.00 d8
T2 1 2,61808 GHz -11.86 dém Q factor 515 T2 1 2.61808 GHz -14.71 dém Q factor 51.8
L I ) - L I L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG090125-01B

FR1 n41/ 60MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

J

ctrum &3
Ref Level 30.00 Gbm  Offset 13.60 db @ RBW 1 MHz
o Att 30de  SWT 17ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 16.42 dBm)
! 2.615290 GHzZ|
1
= . ndB K 26.00 dB|
104 [ romb S A A B ATy 61.140000000 MHz|
| Qfa ‘ 42.9
|
0 f
E
raal (P
20 d (A Y i ata W
-30
-40d
50 df
60 df
CF 2.59299 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 2.61529 GHz 16.42 dBm ndB down ©1.14 MHz
TL 1 2,56206 GHz -9.58 dsm nds 26.00 dB
T2 1 26232 GHz 9,44 dBm  factor 42.8
L g

FR1 n41 / 60M

Hz / CP OFDM

QPSK

16QAM

ctrum pectrum &3
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz Ref Level 20,00 dém  Offset 13.60 db & RBW 1 MHz
o Att 30de  SWT 17 ps @ YBW 3 MHz  Mode Auto FFT I Att 30de  SWT 174 @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.75 dBm| mili]
2.615290 GHz|
e ndB ‘, 26.00 dB & ndB 26.00 dB
04 oA e P AP e 60.540000000 MHz 104 ) el oy el oo g BN e, 60.900000000 MHz
Q factor \ 13.2| Q factor 42.2
04 / ! 0ol i 1|
BUE! I- e 2
ol > T \
il W, -
0 M e ki e
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.59299 GHz 1001 pts Span 120.0 MHz CF 2.59299 GHz 1001 pts pan 120.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.61529 GHz 14.75 dBm ndB down 0.54 MHz ML 2.57105 GHz 13.64 dBm ndB down 60,9 MHZ
TL 1 2.56266 GHz -11.60 dém ndé 26.00 dB TL 1 2.56242 GHz -12.50 dém ndé 26.00 d8
T2 1 26232 GHz -10.73 dém  factor 43.2 T2 1 2.62332 GHz -12.15 dém  factor 42.2
L I ) - L I ) L
Spectrum pectrum
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz Ref Level 20,00 dém  Offset 13.60 db & RBW 1 MHz
o Att 30de  SWT 17 ps @ YBW 3 MHz  Mode Auto FFT I Att 30de  SWT 174 @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.69 dBm| ™Il 1145 dBm)
2.614330 GHz| - 2.566380 GHz
26.00 dB o ndB 26.00 dB
Ao 0 b 60.540000000 MHz 104 X Bu 60.660000000 MHz
13.2) 7 TR o [ [T et 42.3)
Y
0d f i
10 d } 1.
Ly Lo fror U k
i Ty o .
- RO LNV
) !
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2.59299 GHz 1001 pts Span 120.0 MHz CF 2.59299 GHz 1001 pts pan 120.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.61433 GHz 14.89 dBm ndB down 0.54 MHz ML 1 2.56638 GHz 11,45 dBm ndB down 60,66 MHz
TL 1 2.56266 GHz -10.29 dém ndé 26.00 dB TL 1 2.56254 GHz -14.60 dBm nds 26.00 da
T2 1 26232 GHz -10.21 dém  factor 43.2 T2 1 2.6232 GHz -14.00 dém  factor 42.3
L I ) - L I ) L

TEL : 886-3-327-3456

FAX . 886-3-328
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG090125-01B

FR1 n41/ 80MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

J

ctrum &3
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz
o Att 0B SWT 228 u: @ VBW 3IMHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™Il 14.75 dBm|
2.565180 GHz|
= ndB 26.00 dB
104 A e ] PSR Py 84.240000000 MHz
Q factor 4 30.5|
0 | |
A 3] L
e P I
20 d . e Pt U ot
)
-40d
50 df
60 d
CF 2.59299 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 2.56518 GHz 14.75 dBm ndB down B4.24 MHz
TL 1 2,54855 GHz -11.27 dém ndé 26.00 dB
T2 1 263279 GHz -13.34 dém Q factor 30.5
L g

QPSK

16QAM

J

ctrum o rectrum =
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz Ref Level 20,00 dém  Offset 13.60 db & RBW 1 MHz
o Att 30de  SWT 228 ps @ VBW 3MHz  Made Auto FFT I Att 30de SWT  22.0ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.11 dBm| ™Il 14.00 dBm)
2.621280 GHZ| 2.559900 GHz
20 “ 20
ndB ! 26.00 dB T ndB 26.00 dB
4 o o, ~ Byp 80.400000000 MHZ . Mooy e BUN e 82.000000000 MHz
1 T v Gractol ‘ 3z.6 o i i Y T \ a1.2
o4 ! ¥ 0 di { 1
Kl t -10d "j ¥
FYL el
™ f. o g T
ML e s r;'s—,.v""- b e
PR Ny
a0 30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.59299 GHz 1001 pts Span 160.0 MHz CF 2.59299 GHz 1001 pts pan 160.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 262128 GHz 14.11 dBm ndB down 60,4 MHz ML 2.5595 GHz 14.00 dBm ndB down 52,0 MHZ
TL 1 2.55271 GHz -12.84 dém ndé 26.00 dB TL 1 2.55111 GHz -11.55 dém ndé 26.00 d8
T2 1 263311 GHz -13.50 dém Q factor 32.6 T2 1 2.63311 GHz -12.66 dém Q factor 312
L I ) - L I b

64QAM

256QAM

J

pectrum
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz Ref Level 20,00 dém  Offset 13.60 db & RBW 1 MHz
o Att 30de  SWT 228 ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  22.0ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il ™Il 5.79 dBm
2.56 2.561820 GHz
= 1 ndB 26.00 dB @ ! ndB 26.00 dB
4 . " m B 81.040000000 MHz . Bu 81.520000000 MHz
W 7 7 + A facisr VW 31.6 e VT YT vt VO P a4
d | 4 |
o f E T
- |
04 10 d
.-. ] ¥
PO .
gt Lo PN TPUAVEY A 1.
- TS WA
b o
a0 30
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.59299 GHz 1001 pts Span 160.0 MHz CF 2.59299 GHz 1001 pts pan 160.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,5623 GHz 12.54 dBm ndB down 61.04 MHz ML 2.56162 GHz 9.75 dem ndB down BL.52 MHz
TL 1 255207 GHz -13.40 dém ndé 26.00 dB TL 1 2.55159 GHz -16.60 dBém ndé 26.00 d8
T2 1 263311 GHz -13.42 dBm Q factor 316 T2 1 2.63311 GHz -15.21 dém Q factor 3L4
L I ) - L I L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG090125-01B

FR1 n41/90MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

Ref Level 30.00 dém

ctrum

(=]

Offset 13,60 dB & RBW 1 MHz

J

o Att 30dE SWT 246 @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™Il 14.80 dBm|
2.588850 GHzZ|
= ndB 26.00 dB
w0 L, i il b B g 80.550000000 MHz
I‘ ¥ Q factor \ 28.9
0 di J T
RUE! S L
PO - iy \
VA | kel SEV LS SV
20 d -
)
-40d
50 df
60 d
CF 2.59299 GHz 1001 pts Span 180.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 2,58385 GHz 14.80 dBm ndB down 65,55 MHz
TL 1 2.54678 GHz -11.23 dém ndé 26.00 dB
T2 1 263633 GHz -10.44 dBm Q factor 26.9

QPSK

16QAM

ctrum o rectrum =
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz Ref Level 20,00 dém  Offset 13.60 db & RBW 1 MHz
o Att 30de  SWT  24.6ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT 246 ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.69 dBm| ™Il 13,99 dBm|
2.560620 GHzZ| 2.565840 GHz
= ndB 26.00 dB @ I ndB 26.00 dB
. et B n e 01.350000000 MHz . b el i BE o P 92.070000000 MHz
w0 T 200 © T v WG TV 27.9
ad | i | !
d di Ty =
-0 -10 !
= i
e A\ S Al L
:]'L\ .7\ SR ., flyé“if"ﬁ il g
= LO TP e SR Sevi
) 30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.59299 GHz 1001 pts pan 180.0 MHz CF 2.59299 GHz 1001 pts pan 180.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.56062 GHz 12.89 dBm ndB down 91.35 MHz ML 2.56564 GHz 13.33 dém ndB down 92,07 MHz
TL 1 2.54696 GHz -12.99 dém ndé 26.00 dB TL 1 2.54624 GHz -12.47 dém ndé 26.00 d8
T2 1 26333 GHz -14.25 dém Q factor 26.0 T2 1 2.6383 GHz -11.49 dém Q factor 27.3
L I ) - L I ] b

64QAM

256QAM

Ref Level 30.00 dém

Offset 13,60 dB & RBW 1 MHz

(=]

Ref Level 20,00 dém  Offset 13.60 di

© RBW 1 MHz

J

o Att 30de  SWT  24.6ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT 246 ps @ VBW 3MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 3.10 dBm ™Il 10.11 dBm)
2710 GHz 2.555950 GHz
20 W1 nde 26.00 dB| @ nde 26.00 dB)
. L N By 90.630000000 MHZ . Bu 93.330000000 MHz
W S v Lt L 5 R S AT 28.2] e W AT P AT GRS 27.4
|
v f va
4 s 1
T ' {
AT
A0 Bhpeciace L
W5 i T e
a0 30
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.59299 GHz 1001 pts pan 180.0 MHz CF 2.59299 GHz 1001 pts pan 180.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.55271 GHz 13.18 dBm ndB down 90.63 MHz ML 2.55555 GHz 10.11 dBm ndB down 93,33 MHz
TL 1 2,54768 GHz -12,53 dam nds 26.00 dB TL L 2.54498 GHz -15.79 dam nds 26.00 d8&
T2 1 26333 GHz -13.69 dm Q factor 26.2 T2 1 2.6383 GHz -15.56 dBm Q factor 27.4
Jl [ [ Jjd (]

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An41-9 of 95




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG090125-01B

FR1 n41/100MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

J

ctrum &3
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz
o Att 30de  SWT  28.2ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
™Il 14.93 dBm|
2.582400 GHzZ|
= "T ndB 26.00 dB|
A - 99.500000000 MHz
104 gt APl o L ot B[y
I Q factor iy 26.0
l
ad | i
i d 1 ¥
10 2 L
T S P P ] raa
)
-40d
50 df
60 d
CF 2.59299 GHz 1001 pts Span 200.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 2,5824 GHz 14.33 dBm ndB down 95.5 MHz
T1 1 2, 54264 GHZ -13.63 dém nds 26.00 dB
T2 1 264214 GHz -11.70 dém Q factor 26.0
L g

QPS

K

16QAM

J

J

ctrum o rectrum =
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz Ref Level 20,00 dém  Offset 13.60 db & RBW 1 MHz
o Att 30de  SWT  28.2ps @ VBW 3MHz  Made Auto FFT I Att 30de SWT 2625 @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.76 dBm| ™Il 13.10 dBm|
2.558620 GHzZ| 2.5
= ndB 26.00 dB @ ndB 26.
4 - A By 100.700000000 MHz . " " B 100.500000000 MHz
o 7 A AL 254 . Y A e 254
|
od | od !
iod 0 04 Ed
10 \‘; 10 :IF
2 A iy e il
2R T v P o £E, Tt A T
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.59299 GHz 1001 pts pan 200.0 MHz CF 2.59299 GHz 1001 pts pan 200.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,55362 GHz 12.76 dém ndB down 100.7 MHz ML 2.55543 GHz 13.19 dBm ndB down 100.5 MHz
TL 1 2.54264 GHz -13.59 dém ndé 26.00 dB TL 1 2.54264 GHz -13.58 dém ndé 26.00 d8
T2 1 264334 GHz -15.00 dém Q factor 25.4 T2 1 2.64314 GHz -10.48 dém Q factor 25.4
L I s L I b

64QAM

256QAM

Ref Level 30.00 dém

Offset 13,60 dB & RBW 1 MHz

(=]

Ref Level 20,00 dém

Offset 13.60 dB & RBW 1 MHz

J

o Att 30de  SWT  28.2ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  Z6.2ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 2,60 aBm ™Il 10.67 dBm|
2.572010 GHz| 2.573810 GHz
= [ ndB 26.00 dB @ R ndB 26.00 dB
2 . A w 100.700000000 MHz b Bu 100.500000000 MHz
d A P v e d -
0 i i ot At 25.5 ® PR TAT Ll ki yae (e Y O N 25.6
od " od { L\l
04 | 10 d
i '\* i
B A y — 20 gBm { e
NPk re 7 T T AT WLy A e, T VAT faden, e,
a0 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.59299 GHz 1001 pts pan 200.0 MHz CF 2.59299 GHz 1001 pts pan 200.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.57201 GHz 12.69 dBm ndB down 100.7 MHz ML 2.57381 GHz 10.67 dém ndB down 100.5 MHz
T1 1 2, 54264 GHZ -14.92 dam nds 26.00 d8 T1 1 2.54264 GHzZ -15.40 dBm nds 26.00 da
T2 1 2,64334 GHz -13.85 dém Q factor 25.5 T2 1 2.64314 GHz -14.29 dém Q factor 25.6
L I ) - L I L

TEL : 886-3-327-3456
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seamancas. FCC RADIO TEST REPORT

Report No. : FG090125-01B

Occupied Bandwidth

Mode FR1 n41: OB BW(MHz) / DFT-S OFDM
BW 20MHz 40MHz 50MHz 60MHz 80MHz 90MHz | 100MHz
Mod. Pl/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK
Middle CH 17.86 36.04 46.05 58.14 77.52 85.41 96.10
Mode FR1 n41: OB BW(MHz) / CP OFDM
BW 20MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 18.22 18.22 38.12 38.20 47.95 47.75 58.02 58.02
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 18.22 18.22 38.04 37.96 47.95 47.65 57.90 58.02
BW 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 77.68 77.68 87.39 87.57 97.50 97.10
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 77.68 77.52 87.39 87.75 97.10 97.30
TEL : 886-3-327-3456 Page Number : An41-11 of 95
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seamancas. FCC RADIO TEST REPORT Report No. : FG090125-01B

FR1 n41/20MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum &3

Ref Level 30.00 dém  Offset 1360 dB & RBW 300 kHz

lo Att 30ds SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SEGL Count 100/100

(@ 17k Max

MIL1] 14.72 dBm
20 2.5908520 GHz
: Y Oce Bw 17.862137862 MHz|

AL A e

U )

60 df

CF 2.50299 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 2,590952 GHz 14.72 dBm
TL 1 25838392 GHz 10.36 dBm Oce Bw 17.862137862 MHz
T2 1 26017013 GHz 10.88 dBm

QPSK 16QAM

ctrum o rectrum =
Ref Level 30.00 dém  Offset 1360 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 13.60 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 3.96 dBm) ™Il 12.67 dBm|
0 2.5909520 GHZ| - 2.5959870 GHz
T Occ B 18221778222 MHz 1B.221778222 MHz
T1 o . 2 L A A |
104 A \ n - 104 v
|
o4 | 0 di }
/ \
BUE! 7 -10d '
- \ | \
i —- 20 dem e -
= 17 ¥ P Wi o sy N Y
30
40 d 40 d
50 df 50 di
60 d -60 db
CF 2.59299 GHz 1001 pts Span 40.0 MHz CF 2.59299 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2590952 GHz 13.95 dBm ML 2.555687 GHz 12.67 dém
TL 1 25838791 GHz 7.89 dBm Oce Bw 18.221778222 MHz TL 1 2.5838791 GHz 8.53 dém Oce Bw 18.221778222 MHZ
T2 1 2 6021009 GHz 7.55 dém T2 1 2.6021009 GHz 8.23 dbm
L I ) - ( It ] I

64QAM 256QAM

pectrum
Ref Level 30.00 dém  Offset 1360 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 13.60 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™Il 13.08 dBm| 5.93 dBm
0 2.5876750 GHZ| - 2.5910720 GHz
w1 Occ B 18221778222 MHz " 1B.221778222 MHz
1 Ko T
d , Py N 2 4 -
10 - — ~ T IL 10 o e
d [ i
o 0
I “ !
04 i ¥ -10 ]
2 = L = 20 d -
g e v I
’3 N
-30 BT LGl i
40 d 40 d
50 df 50 di
60 d -60 db
CF 2.59299 GHz 1001 pts Span 40.0 MHz CF 2.59299 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2567675 GHz 13.08 dBm ML 2.551072 GHz 9.93 dem
TL 1 25838791 GHz 8.93 dém Oce Bw 18.221778222 MHz TL 1 2.5838791 GHz 5.46 dBm Oce Bw 18.221778222 MHZ
T2 1 2 6021009 GHz 7.61 dém T2 1 2.6021009 GHz 7.03 dém
L I ) - L I ) L

TEL : 886-3-327-3456 Page Number 1 An41-12 of 95
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seamancas. FCC RADIO TEST REPORT

Report No. : FG090125-01B

FR1 n41 / 40MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum &3
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz
o Att 30de SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
@17k Max
™Il 17.51 dBm|
20 I 2.5829200 GHZ|
1 Q00 By, 36.043956044 MHz|
£ .»\M,}-, P B o T L A
10 d
/
LE +
|
~ |
Eara
o ~
20 d -
)
-40d
50 df
60 d
CF 2.59299 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 2,56292 GHz 17.51 dBm
TL 1 25738891 GHz 11.87 dém oce Bw 36.043956044 MHz
T2 1 26099331 GHz 12.07 dBm

QPSK

16QAM

L )

ctrum o rectrum =
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz Ref Level 20,00 dém  Offset 13.60 db & RBW 1 MHz
o Att 30de SWT  1l4ps @ VBW 3MHz  Mode Auto FFT I Att 30de SWT  1l4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.14 dBm| 15.24 dBm|
0 . 2.6018610 GHZ| 2.5756470 GHz
Sy By 38.121878122 MHz 38.201798202 MHz
e e
10d / %
: \
od +
] ‘|
BUE! ,.
e VA i \Li,.
200 o
i
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.59299 GHz 1001 pts Span 80.0 MHz CF 2.59299 GHz 1001 pts pan 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2601861 GHz 15.14 dBm ML 2.575647 GHz 15.24 dBm
TL 1 25738092 GHz 8.73 dém Oce Bw 38.121878122 MHz TL 1 2.5738891 GHz 10.42 dBm Oce Bw 38.20179B202 MHz
T2 1 26119311 GHz 10.17 dBm T2 1 2.6120909 GHz 10.45 dBm

L I ]

64QAM

256QAM

L )

pectrum
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz Ref Level 20,00 dém  Offset 13.60 db & RBW 1 MHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT I Att 30de SWT  1l4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 13,94 dBm|
0 " 2.6052180 GHZ| - 2.5857170 GHz
Occ Briy 38.041958042 MHz i 37.962057962 MHz
A T R N A Y, ~ p
w0 B T e LAt 104 gt AN o T
/ \ |
0d , t\ 0d !
04 / 10 d |
|
P e LN . '\ |
4 e 2
0 d Sy -2 v
) 30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.59299 GHz 1001 pts Span 80.0 MHz CF 2.59299 GHz 1001 pts pan 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2605218 GHz 15,19 dBm ML 2.585717 GHz 13.34 dBm
T1 1 2573969 GHz 8.91 dBm oce Bw 38.041958042 MHz T1 1 2.573969 GHz 6.45 dBm oce Bw 37.962037962 MHZ
T2 1 2612011 GHz 9.72 dbm T2 1 2.6119311 GHz 7.60 dém

L I ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG090125-01B

FR1 n41 /50MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum &3
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz
o Att 30de  SWT 15ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100
@17k Max
™Il 16.52 dBm|
20 2.6136700 GHZ|
- 056, By 46.053946054 MHz
R R L A N st
10 d
!
od 4
s -
e,
- Mo
)
-40d
50 df
60 d
CF 2.59299 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 261367 GHz 16.52 dBm
TL 1 2,5601139 GHz 10.39 dBm Occ 8w 45.053946054 MHz
T2 1 26151678 GHz 12.54 dBm

QPSK

16QAM

ctrum o rectrum =
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz Ref Level 20,00 dém  Offset 13.60 db & RBW 1 MHz
o Att 30de  SWT 15 ps @ YBW 3 MHz  Mode Auto FFT I Att 30de  SWT 15ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.20 aBm ™Il 19.46 dBm|
0 2.5850000 GHZ| - 2.5702100 GHz
' Occ B . 47.952047952 MHz . 47.752247752 MHz
04 LA Pt JX\,Q-« T T e o 104 A Vo, (AT LR A Ve e AW nA s
1
[ \ / |
od o0d -
IL
-10d — -10d -
N oot I~
A = .
“Z0d - 20 db =
i T
a0 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.59299 GHz 1001 pts pan 100.0 MHz CF 2.59299 GHz 1001 pts pan 100.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,585 GHz 15.23 dBm ML 2.57021 GHz 14.45 dBm
TL 1 2.5689141 GHz 11.26 dBm Oce Bw 47.952047952 MHz T1 1 2.569014 GHz 9.80 dBm oce Bw 47.752247752 MHZ
T2 1 26168661 GHz 10.53 dBm T2 1 2.6167662 GHz 10.10 dBm
L I ) - ( It ] I

64QAM

256QAM

L )

pectrum
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz Ref Level 20,00 dém  Offset 13.60 db & RBW 1 MHz
o Att 30de  SWT 15 ps @ YBW 3 MHz  Mode Auto FFT I Att 30de  SWT 15ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il .76 aBm 12.63 dBm|
0 2.5713100 GHZ| - 2.6191700 GHz
Oce B 47.952047952 MHz 47.652347652 MHz
I PR ", Ak T1 - . T
o i f el e 104d ¥ =7 T 1
e o / \
104 | \
" - A
I [ VRV SV v l
i e iR b
) 30
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.59299 GHz 1001 pts pan 100.0 MHz CF 2.59299 GHz 1001 pts pan 100.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 257131 GHz 13.76 dém ML 2.61317 GHz 12.63 dém
TL 1 2.5689141 GHz 8.92 dém Oce Bw 47.952047952 MH2 TL 1 2.5691139 GHz 8.14 dBm oce Bw 47.652347652 MHZ
T2 1 26168661 GHz 9.31 dém T2 1 2.6167662 GHz .45 dbm

- I
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG090125-01B

FR1 n41/ 60MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 13,60 dB & RBW 1 MHz
SWT 17 ps @ YBW 3 MHz

Mode Auto FFT

(@ 17k Max

MIL1]

Sy

Occ Bw
B e

2.6015
58.141B58142 MHz|

AT Faa VeV A W,

60 df

CF 2.59299 GHz

1001 pts

Span 120.0 MHz

Marker

X-value | ¥-value |

Function |

Function Result |

v
Type | Ref | Trc |
ML 1

TL 1
T2 1

26015 GHz
2563859 GHz
2622001 GHz

15.32 dBm
10.35 dBm
11,35 dBm

oce Bw

58.141858142 MH2

QPSK

16QAM

ctrum

=)

Ref Level 30.00 dém

Offset 13,60 dB & RBW 1 MHz

pectrum

&

Ref Level 20,00 dém

Offset 13.60 dB & RBW 1 MHz

L )

o Att 30de  SWT 17 ps @ YBW 3 MHz  Mode Auto FFT I Att 30de  SWT 17 ps @ YBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™l 5.50 aBm ™Il 14.04 dBm)
0 2.582800 GHzZ| - 2.574770 GHz
o Oce B } 56.021978022 MHz ¥ 56.021978022 MHz
. f L .
104 [ravall LWL s pa FAY RS 104 T AN eV WY
| | |
o4 ! l 0 di I
-10d
SN YN
A
Y lt,,w M, prA »
2 ik . P
) 30
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.59299 GHz 1001 pts Span 120.0 MHz CF 2.59299 GHz 1001 pts pan 120.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,5828 GHz 15.30 dBm ML 2.57477 GHz 14.84 dBm
TL 1 2563859 GHz 9.60 dém Oce Bw 58.021978022 MHz TL 1 2.563739 GHz 10.08 dBm Oce Bw 58.02197B022 MHZ
T2 1 2621891 GHz 9.97 dbm T2 1 2.621761 GHz 8.90 dbm
( X ] = C i ] =
pectrum
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz Ref Level 20,00 dém  Offset 13.60 db & RBW 1 MHz
o Att 30de  SWT 17 ps @ YBW 3 MHz  Mode Auto FFT I Att 30de  SWT 17 ps @ YBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 11.92 dBm|
0 - 2.594910 GHz
T Occ B . 57.902097902 MHz 1 56.021978022 MHz
04 i, oo e e et po [ g 2 o T :
f ¢ 7 T S A TV AT
d | | 4 / 1
i | U [ \
10 d
1N nJ 1
S e ™Y \
. (70 gamafird e
Yl
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.59299 GHz 1001 pts Span 120.0 MHz CF 2.59299 GHz 1001 pts pan 120.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,58532 GHz 13.70 dBm ML 2.55451 GHz 11.32 dém
TL 1 2.563979 GHz 8.48 dBém Oce Bw 57.902097902 MHz TL 1 2.563979 GHz 6.83 dBém Oce Bw 58.02197B022 MHZ
T2 1 2621891 GHz .99 dbm T2 1 2.622001 GHz 7.47 dém

L I
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG090125-01B

FR1 n41/ 80MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

Ref Level 30.00 dém

ctrum

(=]

Offset 13,60 dB & RBW 1 MHz

o Att 30de SWT  22.8ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
@17k Max
™Il 5.63 aBm
20 " 2.612330 GHzZ|
ocopive 7.522477522 MHz
A T N T
104 N aftrapeny ey
|
0 di E
N
: B
)
-40d
50 df
60 d
CF 2.59299 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 261233 GHz 15.63 dBm
TL 1 2553829 GHz 11.27 dém Oce Bw 77.522477522 MHz
T2 1 2631352 GHz 9.83 dbm

QPSK

16QAM

Ref Level 30.00 dém

ctrum

Offset 13,60 dB & RBW 1 MHz

pectrum

&

Ref Level 20,00 dém

Offset 13.60 dB & RBW 1 MHz

)

o Att 30de SWT  22.8ps @ VBW 3MHz  Mode Auto FFT I Att 30de SWT  22.0ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 3.07 dBm) ™l 13,90 dBm|
0 2.621280 GHZ| - 2 0 GHz
- occ B M1 ) 77.682317682 MHz 77.682317682 MHz
10 d iy RN FW - 10 d - I -
| |
§ | g y |
| |
BUE!
] | 7
AP . - N
N SA Wl L ™
20 STARTEAD Ty
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.59299 GHz 1001 pts Span 160.0 MHz CF 2.59299 GHz 1001 pts pan 160.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 262128 GHz 13.97 dém ML 2.55559 GHz 13.38 dém
TL 1 2553989 GHz 9.01 dém Oce Bw 77.682317682 MHz TL 1 2.553989 GHz 9.18 dém Oce Bw 77.682317682 MHZ
T2 1 2631671 GHz .50 dbm T2 1 2.631671 GHz 8.76 dbm
L I ) - ( It ] I
pectrum
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz Ref Level 20,00 dém  Offset 13.60 db & RBW 1 MHz
o Att 30de SWT  22.8ps @ VBW 3MHz  Mode Auto FFT I Att 30de SWT  22.0ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 2.96 aBm 10.94 dBm|
0 2.563260 GHZ| - 2.570130 GHz
At Occ B 77.682317682 MHz . 77.522477522 MHz
d i) ) d Ty X -
W 7 A Chie T 0 [ ST BT ¥ (WA VAo eyt
y : g y |
| } F
04 I T -10 ,\J
sy Aarefrn N Y s A
el i} — o0 gty
h A
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.59299 GHz 1001 pts Span 160.0 MHz CF 2.59299 GHz 1001 pts pan 160.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,56326 GHz 12.95 dBm ML 2.57013 GHz 10.94 dBm
TL 1 2553989 GHz 8.47 dém Oce Bw 77.682317682 MHz TL 1 2.554149 GHz 6.17 dBém Oce Bw 77.522477522 MHZ
T2 1 2631671 GHz .43 dbm T2 1 2.631671 GHz 5.70 dém

L I
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG090125-01B

FR1 n41/90MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum

(=]

Ref Level 30.00 dém

Offset 13,60 dB & RBW 1 MHz

o Att 30dE SWT 246 @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
@17k Max
™Il 14.37 dBm|
20 2.616910 GHzZ|
oce #j 85.414585415 MHZ,
04 e M P n el gt Ao | s
0 di
Ry v
vy T e - Y
o M ! WAL M WA
)
-40d
50 df
60 d
CF 2.59299 GHz 1001 pts Span 180.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 261691 GHz 14.37 dBm
TL 1 2549114 GHz 8.95 deém Oce Bw B5.414585415 MHz
T2 1 2634523 GHz .01 dbm

QPSK

16QAM

ctrum

Ref Level 30.00 dém

Offset 13,60 dB & RBW 1 MHz

pectrum

&

Ref Level 20,00 dén

m Offset 13.60 dB& & RBW 1 MHz

L )

L I

o Att 30de  SWT  24.6ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  24.6ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 3.08 dBm) ™l 13.90 dBm|
0 2.564220 GHz| - 1270 GHz]
M1 Oce Bw 87.392607393 MHz W 7.572427572 MHz|
e B s A : Jh ot b 5 2
1d ¥ L i e 3 10 df v v
od { \l 0d
4 / 4
-10 P Ty L . -10 — 1
I T Pty ~JUAA ot g gt
& A ] 2 P
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.59299 GHz 1001 pts pan 180.0 MHz CF 2.59299 GHz 1001 pts pan 180.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,56422 GHz 13.08 dBm ML 2.55127 GHz 13.90 dBm
T1 1 2.549114 GHz 9.72 dBm oce Bw 87.392607393 MHz T1 1 2.548934 GHz 8.40 dBm oce Bw B7.572427572 MHZ
T2 1 2636506 GHz .84 dbm T2 1 2.636506 GHz .95 dbm
L I ) - ( ) ] b
pectrum
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz Ref Level 20,00 dém  Offset 13.60 db & RBW 1 MHz
o Att 30de  SWT  24.6ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  24.6ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 2.92 aBm ™Il 10.95 dBm|
0 2.571230 GHzZ| - 2.552890 GHz
W1 Occ B 87.392607393 MHz " Occ B 87.752247752 MHz
1 X 1 5
10d Al et B R L Bk e E LR 0 Py i ey g ) Sy e
L G IR RAT AT e At pglon
od J od / H
\ o | |
PR, - |
T l“m Mg FUefhs e |“
T P T o
P oy il
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.59299 GHz 1001 pts pan 180.0 MHz CF 2.59299 GHz 1001 pts pan 180.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 257123 GHz 12.92 dBm ML 2.55289 GHz 10.95 dém
T1 1 2.549114 GHz 8.53 dBm oce Bw 87.392607393 MHz T1 1 2.548934 GHz 7.28 dém oce Bw B7.752247752 MHZ
T2 1 2636506 GHz 7.77 dém T2 1 2.636886 GHz 5,58 dém

TEL : 886-3-327

-3456

FAX . 886-3-328-4978

Page Number

1 An41-17 of 95




seamancas. FCC RADIO TEST REPORT Report No. : FG090125-01B

FR1 n41/100MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz

lo Att 30ds SWT  26.2 ps @ VBW 3MHz  Mode Auto FFT
SEGL Count 100/100

(@ 17k Max

MIL1] 356 dBm
20 2.616770 GHz
oct By 96.103B96104 MHZ,

PR, VALY Bl

60 df

CF 2.59299 GHz 1001 pts Span 200.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 261677 GHz 13.56 dBm
TL 1 2544439 GHz 8.86 dBém Oce Bw 96.103896104 MHz
T2 1 2 640542 GHz 8.67 dbm

QPSK 16QAM

ctrum o rectrum =
Ref Level 30.00 Gbm  Offset 13,60 db @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 13.60 db @ RBW 1 MHz
o Att 30de  SWT  28.2ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  Z6.2ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.24 dBm)| ™M1[1] 13.03 dBm)
0 2.555030 GHz| - 2.580400 GHz
- 1 Oce Bw . 97.502497502 MHz| LB 97.102897103 MHz|
4 g AP i gho.n " g Tl IPESLY P PSPRYY
0 ] 5 o - 10 T I oy
f
!
od | 0d ‘
BUE J‘ -10 di b T
Y J
s " V™, ] st Lo
28, o o 7 S e 7 LS g A A
30 -30
40 df 40 d
50 df 50 df
60 df -60 de
CF 2.59299 GHz 1001 pts an 200.0 MHz CF 2.59299 GHz 1001 pts an 200.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,55503 GHz 13.24 dBm ML 2.5804 GHz 13.83 dBm
TL 1 2,544039 GHz 10.23 dBm Occ 8w 97.502437502 MHz TL L 2.544239 GHz 8.52 dam Occ 8w 97.102B897103 MHz
T2 1 2641541 GHz 9.06 dBm T2 1 2.641342 GHz 6.79 dBm
L I ) - ( ) ] b

64QAM 256QAM

pectrum
Ref Level 30.00 dém  Offset 1360 dB & RBW 1 MHz Ref Level 20,00 dém  Offset 13.60 db & RBW 1 MHz
o Att 30de SWT  28.2ps @ VBW 3MHz  Mode Auto FFT I Att 30de SWT 2625 @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™Il 3,47 ABm 10,94 dBm)
0 2.579400 GHz| - 2.565020 GHz
- [ Occ B 97.102897103 MHz 97.302697303 MHz
d = ITENS L A I A T2 d 1 L1
10 = v = & T 10 Sy Tt A
T T y T w T AT TR ] e "\‘"’"U'
o d [ ! 0 d i
04 | l 10 d r
I ! * it ] "
2GR ¥, v Tt o] '59'”’% LA AT L LA AT V‘U_‘J‘
o W
) 30
40 df 40 d
50 df 50 di
60 d -60 db
CF 2.59299 GHz 1001 pts pan 200.0 MHz CF 2.59299 GHz 1001 pts pan 200.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.5794 GHz 13.47 dBm ML 2.56502 GHz 10.34 dBm
TL 1 2.544239 GHz 9.08 dém Oce Bw 97.102897103 MHz TL 1 2.544239 GHz 6.03 dém Oce Bw 97.302697303 MH2
T2 1 2641342 GHz 6.79 dbm T2 1 2.641541 GHz 3.88 dém
L I ) - L I ) L
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seamancas. FCC RADIO TEST REPORT

Report No. : FG090125-01B

Conducted Band Edge

FR1 n41 / 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

ectrum mr || Spectrum 7
Ref Level 30.00 dBm  Offset 13.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 13.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS PABS
20 dhihe_§PURIOUS }INE_ABS PASS 20 chipe_PURIJUS LINE ABS PASS
10 dBm ﬂ 10 dBm
0 dm ‘I \H 0dém |
-10 dBm I x -10 dBm ’
)
0 Aam J ) 20 dBm il !
SPURIOUS_LINE_ABS | '\, ’ \
-30 dBm * 30 dem I
20 dam \ Ll \ 40 dBm |
) " ol f W
" | [t S0 dpm
-50 dem L Ly e p T
iy -60 dBm
50 dBm ‘
Start 2.66999 GHz 10005 pts Stop 2.795 GHz
Start 2.475 Griz 8004 pts Stap 2.51602 GHz | |[5omero v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.6B8693 GHz 18.57 dBm -11.43 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48802 GHz -20.06 dém -4.06 d& 2,690 GHz 2.601 GHz 500.000 kHz 2,68999 GHz -13.51 dBm -3.51 dB
2490 GHz 2.495 GHz 1.000 MHz 249498 GHz -31.23 dém -18.23 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69102 GHz -29.12 dem -19.12 d8
2.485 GHz 2.496 GHz 200,000 kHz 2.49602 GHz -18.31 dBm -5.31 dB 5 595 CH= 2710 GHz 1,000 MHz 269813 GHz ~30 35 dBm 1735 de
2.495 GHz 2.515 GHz 100,000 kHz 2.49690 GHz 18.38 dBm -11.62 dB 5710 GHz 5755 GHz 1,000 Mz 571038 GHe 4402 cbm 1502 db,
Y
I i =

Dats: 1.0CT.2020 11:07:14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

pectru x| spectrum
Ref Level 30.00 dBm  Offset 13.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 13.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_PURIJUS LINE ABS PASS
10 dem- 10 dBm
od Al Aot 1 P _ e byl -‘
-10 dBm: [ ) 10 dem \
2 l | 20 dem !
SPURIOUS_LINE_ABS | J \ k
-30 dBm
-30 dBm o
_,.H’” w B 40 de
- -
40 dBm L e
50 dem
-50 dBm
50 dBm
50 dBm
Start 2.66999 GHz 10005 pts Stop 2.7905 GHz
Start 2.475 GHz 8004 pts Stop 2.51602 GHz ] |5purious Emissions
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Eraquancy |__Powerabs | atimit | 2.670 GHz 2.690 GHz 100.000 kHz 2.6B8345 GHz 2.53 dBm -27.47 db
2,475 GHz 2,490 GHz 1,000 MHz 2,49047 GHz -31,24 dém -6.24 d& 2,690 GHz 2.601 GHz 500.000 kHz 2,69000 GHz -30.78 dBm -20.78 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49488 GHz -26.00 dBm -13.00 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69105 GHz -28.67 dbm ~18.67 db
2,495 GHz 2,496 GHz 200.000 kHz 2,49575 GHz -23.85 dém -16.89 dB 5 605 GH= 2710 GHz 1,000 Mz 269714 GHz 32,38 B 1638 a8
2,498 GHz 2.516 GHz 100,000 kHz 2,50690 GHz 2,94 deém -27.06 d& 5.710 GHz 5755 GHz 1.000 MHz 571184 GHe 40.35 dBm itan B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG090125-01B

FR1 n41 / 20MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectru :%:' Spectrum
Ref Level 30.00 dBm  Offset 13.60 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 13.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
20 dhipe _FPURIOUS LINE_ABS o0 chife—$PURIJUS LINE ABS PASS
10 dem ln\ 10dBm
0 dBm I k 0 dBm |
-10 dBm f ‘1 -10 dem H |
o cfen §o -20 gém 1 I
SPURIOUS_LINE_ABS | ‘\ r h
-30 dBm =0 cém J
40 dem /\ m 1 40 dBm
‘ il | g ] e
50 dam ) J J I 50 R
LT ey Y TR ]
h 11| -0 dem
-60 dem
Start 2.66999 GHz 10005 pts Stop 2.795 GHz
Start 2.475 GHz 8004 pts Stop 2.51602 6Hz || |5 urious v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Alimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.68697 GHz 19.51 dBm -10.49 db
2.475 GHz 2.490 GHz 1.000 MHz 2,48792 GHz -30.33 dBm -5.33 dB 2.690 GHz 2,601 GHz 500.000 kHz 2,69000 GHz -12.71 dBm -2.71d8
2490 GHz 2.495 GHz 1.000 MHz 2.49469 GHz -29.14 dém -16.14 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69116 GHz -26.92 dBm -16.92 d&
2,495 GHz 2,496 GHz 200.000 kHz 2,49601 GHz -15.68 dém -2.68 dB 5 595 CH= 2710 GHz 1,000 Mz 269808 GHz ~26.97 B Jic o7 dB
2456 GHz 2.516 GHz 100.000 kHz 2.49699 GHz 18.75 dBm -11.25 dB 2.710 GHz 2.795 GHz 1,000 MHz 2.71545 GHz -45.13 dBm -20.13 dB
T e —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum
Ref Level 30.00 dm  Offset 13.60 d8 Mode Auto Sweep RefLevel 30.00 d&m Offset 13.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit dheck pAES | SPURIGHE GHEEKARS PABS
20 dhi”e SPURIOUS ) INE_ABS PABS 20 dblfe—$PURIQUS LINE ABS PASS
10 de 10 dBm
P
0dBm { 24, gt R o Ao, o _)
0ds | 10 dem |
| I 20 dem
50 An i
SPURIOUS_LINE 285, ] ] \
30 dBm
30 4B s \
40 dem =S
40 dBm -
-50 dem
S0dB
-60 dBm
-60 dBm
Start 2.66999 GHz 10005 pts Stop 2.7905 GHz
Start 2.475 GHz 8004 pts Stop 2.51602 GHz ] {|5purious Emissions
Spurious Emissions Rangelow | Rangeup | RBW | Frequency |__Powerabs |  Alimit |
__Rangelow | Rangeup | RBW, L Fraguency |__Powerabs | Atimit__| 2,670 GHz 2.690 GHz 100.000 kHz 2.68662 GHz 2.61 dBm -27.39 db
2,475 GHz 2,490 GHz 1,000 MHz 2.49009 GHz -26.28 dém -1.28 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.68999 GHz -26.04 dBm -16.04 dB
2430 GHz 2.485 GHz 1.000 Mz 2.49498 GHz -21.88 dBm -8.88 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz -24.02 dBm -14.02 d&
2.495 GHz 2.496 GHz 200.000 kHz 2.49535 GHz -27.83 dém -14.83 dB 5 605 GH= 2710 GHz 1,000 MHz 269504 GHz 2942 dBm 1642 de
2.496 GHz 2.516 GHz 100.000 kHz 2.50459 GHz 2.94 dBm -27.06 d8 2.710 GHz 2.795 GHz 1.000 MHz 2.71052 GHz -36.00 dBm -11.00 dB
i ] il 7

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An41-20 of 95



seamancas. FCC RADIO TEST REPORT

Report No. : FG090125-01B

FR1 n41 / 20MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectru :%:' Spectrum
Ref Level 30.00 dBm  Offset 13.60 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 13.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PAES
20 dbrl‘L'H:' sPURIOUS_JLINE_ABS B 20 th‘.‘P' SPURIQUS _LINE_ABS PASS
10 dBm |P! 10 dbm
0 dBm f ‘ 0 dem
/\ |
-10 dam 1 -10 dBm [ | |
0 Aam f'u \I 20 dem | i
SPURIOUS_LINE_ABS | \ 4
-30 dBm " \ -30 dem J
-40 dBm + f\\h &. -40 dBm
AL 1 vw i -
50 dem Py “wl.lm) e -“'JIL‘ | ,ﬂ i ‘DW
LA TN TR &0 dern
-0 dem
Start 2.66999 GHz 10005 pts Stop 2.795 GHz
Start 2.475 GHz 8004 pts Stop 2.51602 6Hz | (lshurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.6B8698 GHz 17.94 dBm -12.06 dB
2.475 Gz 2.490 GHz 1.000 MHz 248513 GHz -30.05 dBm -5.05 d8 2.690 GHz 2.601 GHz 500,000 kHz 2.68999 GHz -13.85 dBm -3.85 d8
2.480 Gz 2.495 GHz 1.000 MHz 2.49490 GHz -26.40 dem -15.40 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69121 GHz -28.45 dBm -18.45 d&
2.485 GHz 2.496 GHz 200,000 kHz 2.49601 GHz -15.40 dBm -2.40 dB 5 595 CH= 2710 GHz 1,000 MHz > 6aB10 oHe 26,73 dBm 1578 d
2.495 GHz 2.515 GHz 100,000 kHz 2.49695 GHz 18.53 dBm -11.47 dB 5.710 GHz 5795 CHe 1,000 MH2 5 71018 CHe ~43.94 dBm ~16.94 db
) ] ¥
11:1 kk}

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru x| spectrum
Ref Level 30.00 dBm  Offset 13.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 13.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_PURIJUS LINE ABS PASS
10 dem- 10 dBm
0 dém = Ml o e ey P ¥
-10 dBm ) 10 dBm
o0 dn l 20 dem ! !
SPURIOUS_LINE_ABS k l
-30 dBm
-30 dBm [ W bt V \\M
40 dem
-40 dBm ]
50 dem
50 dBm
50 dBm
50 dBm
Start 2.66999 GHz 10005 pts Stop 2.7905 GHz
Start 2.475 GHz 8004 pts Stop 2.51602 GHz ] |5purious Emissions
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Eraquancy |__Powerabs | atimit__| 2,670 GHz 2.690 GHz 100.000 kHz 2.67914 GHz 1.61 dbm -28.39 db
2,475 GHz 2,490 GHz 1,000 MHz 2,49035 GHz -26.15 dém -1.16 d& 2,690 GHz 2.601 GHz 500.000 kHz 2,60019 GHz -27.17 dBm -17.17 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49386 GHz -22.29 dBm -9.29 d8 2,691 GHz 2.695 GHz 1,000 MHz 2.69100 GHz -24.18 dbm ~14.18 db
2,495 GHz 2,496 GHz 200.000 kHz 2,49595 GHz -27.20 dém -14.20 dB 5 605 GH= 2710 GHz 1,000 Mz 269538 GHz 27.77 dBm 47T de
2,498 GHz 2.516 GHz 100,000 kHz 250441 GHz 3,15 dém -26.85 dB 5.710 GHz 5755 GHz 1.000 MHz 571001 GHe 3471 cBm 571 db,
T
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An41-21 of 95




seamancas. FCC RADIO TEST REPORT Report No. : FG090125-01B

FR1 n41 / 20MHz / DFT-S OFDM / 64QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Spectru :%:' Spectrum
Ref Level 30.00 dBm  Offset 13.60 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 13.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
20 dhipe _FPURIOUS LINE_ABS 3 o0 chife—$PURIQUS LINE_ABS PASS
10 dem ,n 10dBm ]
0 dem | ‘ 0 dem
R |
-10 dBm ; I 10 dem { |
o0 ram l[ \ -20 dem i
SPURIOUS_LINE_ABS | \ [ " .
E y \
20 dom : 30 dem l T
o Iaw |
TSN T | o o
I | | Iq
50 dam } e
L L -vﬂ‘mJ,l 11
s -50 dBm
40 dem
Start 2.66999 GHz 10005 pts Stop 2.795 GHz
Start 2.475 GHz 8004 pts Stop 2.51602 6Hz || |5 urious v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.68888 GHz 18.45 dBm -11.55 dB
2.475 GHz 2.490 GHz 1.000 MHz 248807 GHz -30.15 dBm -5.15 dB 2.690 GHz 2,601 GHz 500.000 kHz 2,69000 GHz -15.97 dBm -5.97 d8
2490 GHz 2.495 GHz 1.000 MHz 2.49501 GHz -28.66 dém -15.66 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69102 GHz -30.36 dBm -20.36 d&
2,495 GHz 2,496 GHz 200.000 kHz 2,49500 GHz -15.77 dém -2.77 dB 5 605 GH= 2710 GHz 1,000 Mz 2.69800 GHz 26,66 dBm 1366 dB
2,498 GHz 2.516 GHz 100,000 kHz 2,49592 GHz 19.42 dBm -10.58 d& 5.710 GHz 5,705 GHz 1.000 MH2 5.71052 GHz ~44.17 dBm Z16.17 ds
1 ] ¥
Date 1 11

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru || spectrum
Ref Level 30.00 dBm  Offset 13.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 13.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_PURIJUS LINE ABS PASS
10 dem. 10 dém
0 dam ‘ b g o, | [ -
-10 dam I | 10 dBm ‘
20 dam , l 20 dem ! !
SPURIOUS_LINE_ABS f"’J’ FJ' \ {
30 dBm
-30 dBm ——— = \l
40 dem e
40 dBr
50 dem
50 dBm
50 dBm
50 dBm
Start 2.66999 GHz 10005 pts Stop 2.7905 GHz
Start 2.475 GHz 8004 pts Stop 2.51602 GHz ] |5purious Emissions
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Eraquancy |__Powerabs | atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.6B8261 GHz 0.5 dBm -29.05 db
2,475 GHz 2,490 GHz 1,000 MHz 2,49045 GHz -25.21 dém -0.21d8 2,690 GHz 2.601 GHz 500.000 kHz 2,60015 GHz -29.16 dBm -19.16 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49482 GHz -21.54 dBm -6.54 d 2.691 GHz 2.695 GHz 1.000 MHz 2.69102 GHz -25.96 dBm -15.96 dB
2,495 GHz 2,496 GHz 200.000 kHz 2,49601 GHz -27.45 dém -14.45 dB 5 605 GH= 2710 GHz 1,000 Mz 260525 GHz ~20.84 dBm e84 de
2,498 GHz 2.516 GHz 100,000 kHz 2,50264 GHz 2,54 deém -27.46 dB 5.710 GHz 5755 GHz 1.000 MHz 571078 GHe 36,80 dBm 1160°ds

]" 1

i

TEL : 886-3-327-3456 Page Number 1 An41-22 of 95
FAX . 886-3-328-4978





